
World Leader
in Concrete Vibrators

Review 0
TIFON909 ‐ MAIN SET

ARTICLE DESCRIPTION QUANTITY PRICE

1 104214B ENGINE HONDA GX160 UT1 QX4 1.0000 490.81

2 TI0003 1.0000

3 5RVL0113 CLUTCH SPACER 25x2 1.0000

4 5RVL0020 CLUTCH Ø19 CA‐02A TIFON901 1.0000 61.09

5 5RVL0114 SIX ANGLE BOLT M8x60 1.0000

6 5RVL0115 FLAT WASHER Ø10xØ45x3 1.0000

7 5RVL0086 SPRING WASHER Ø8 21.0000

8 5RVL0087 FLAT MAT Ø4 21.0000

9 107033 BELT A 27 1.0000 16.98

10 5RVL0116 BELTGUARD 1.0000 19.07

11 5RVL0117 CROSS RECESSED PAN HEAD SCREW M6x12 4.0000

12 5RVL0118 HEX BOLT M8x25 4.0000

13 5RVL0119 BELT COVER SUPPORT 1.0000

14 5RVL0120 HEX BOLT M8x35 4.0000

15 5RVL0040 HEX BOLT M8x25 4.0000 6.33

16 5RVL0121 CAGE 1.0000



ARTICLE DESCRIPTION QUANTITY

1 104214B ENGINE HONDA GX160 UT1 QX4 1.0000

2 TI0003 1.0000

3 5RVL0113 CLUTCH SPACER 25x2 1.0000

4 5RVL0020 CLUTCH Ø19 CA‐02A TIFON901 1.0000

5 5RVL0114 SIX ANGLE BOLT M8x60 1.0000

6 5RVL0115 FLAT WASHER Ø10xØ45x3 1.0000

7 5RVL0086 SPRING WASHER Ø8 21.0000

8 5RVL0087 FLAT MAT Ø4 21.0000

9 107033 BELT A 27 1.0000

10 5RVL0116 BELTGUARD 1.0000

11 5RVL0117 CROSS RECESSED PAN HEAD SCREW M6x12 4.0000

12 5RVL0118 HEX BOLT M8x25 4.0000

13 5RVL0119 BELT COVER SUPPORT 1.0000

14 5RVL0120 HEX BOLT M8x35 4.0000

15 5RVL0040 HEX BOLT M8x25 4.0000

16 5RVL0121 CAGE 1.0000



Review 0

World Leader
in Concrete Vibrators

TIFON 909

   

ARTICLE DESCRIPTION QUANTITY

1 TI0008 ACCELERATOR SET TSA-01 1

2 5RVL0072 MAIN ROD 1

3 5RVL0152 RUBBER HANDLE 2

4 5RVL0004 SAFETY LEVER 1

5 5RVL0026 FLAMEOUT SWITCH PSA-02 1

6 5RVL0073 LOWER HANDLE 1

7 5RVL0153 ADJUSTMENT WHEEL 1

8 5RVL0154 ADJUSTING SCREW 1

9 5RVL0155 ADJUSTING SCREW CAP 1

10 5RVL0156 TIGHTWIRE 1

11 5RVL0157 BLOCK 1

12 5RVL0158 FORK 8x25 1

;



World Leader
in Concrete Vibrators

Review 0
TIFON909 ‐ ARMS SET

ARTICLE DESCRIPTION QUANTITY PRICE

1 5RVL0076 TOOL ARM FIXING RING 1.0000

2 5RVL0041 NUT M8 4.0000 6.33

3 5RVL0077 BALL JOINT SA8 4.0000

4 5RVL0040 HEX BOLT M8x25 4.0000 6.33

5 5RVL0078 GLAND 1.0000

6 5RVL0049 BALL BEARING 61808Z 1.0000 11.59

7 5RVL0079 SUPPORT PLATE 1.0000

8 5RVL0028 O‐RING Ø16x1.9 2.0000 6.33

9 5RVL0080 WASHER Ø27xØ45.5x4.5 1.0000

10 5RVL0081 CROSS 1.0000 69.89

13 5RVL0021 GREASE FITTING SUPPORT BOLT M10x18 4.0000 6.15

14 5RVL0022 GREASE FITTING M10x1x90º 4.0000

15 5RVL0082 HALF ROUND HEAD SQUARE NECK BOLT M10x30 4.0000

16 5RVL0035 THIN NUT M8 4.0000 6.33

17 5RVL0083 ELASTIC CYLINDRICAL PIN Ø8x50 4.0000

18 5RVL0085 SIX ANGLE BOLT M8x40 8.0000

19 5RVL0086 SPRING WASHER Ø8 21.0000

20 5RVL0087 FLAT MAT Ø4 21.0000

21 5RVL0084 ARM SUPPORT 4.0000 14.58

22 5RVL0088 SPIDER ARM 4.0000 19.07

23 5RVL0002 SET OF 4 FINISHING BLADES TIFON Ø900mm. 1.0000 41.00

24 5RVL0089 TORSIONAL SPRING 4.0000 6.15



ARTICLE DESCRIPTION QUANTITY

1 5RVL0076 TOOL ARM FIXING RING 1.0000

2 5RVL0041 NUT M8 4.0000

3 5RVL0077 BALL JOINT SA8 4.0000

4 5RVL0040 HEX BOLT M8x25 4.0000

5 5RVL0078 GLAND 1.0000

6 5RVL0049 BALL BEARING 61808Z 1.0000

7 5RVL0079 SUPPORT PLATE 1.0000

8 5RVL0028 O‐RING Ø16x1.9 2.0000

9 5RVL0080 WASHER Ø27xØ45.5x4.5 1.0000

10 5RVL0081 CROSS 1.0000

13 5RVL0021 GREASE FITTING SUPPORT BOLT M10x18 4.0000

14 5RVL0022 GREASE FITTING M10x1x90º 4.0000

15 5RVL0082 HALF ROUND HEAD SQUARE NECK BOLT M10x30 4.0000

16 5RVL0035 THIN NUT M8 4.0000

17 5RVL0083 ELASTIC CYLINDRICAL PIN Ø8x50 4.0000

18 5RVL0085 SIX ANGLE BOLT M8x40 8.0000

19 5RVL0086 SPRING WASHER Ø8 21.0000

20 5RVL0087 FLAT MAT Ø4 21.0000

21 5RVL0084 ARM SUPPORT 4.0000

22 5RVL0088 SPIDER ARM 4.0000

23 5RVL0002 SET OF 4 FINISHING BLADES TIFON Ø900mm. 1.0000

24 5RVL0089 TORSIONAL SPRING 4.0000



World Leader
in Concrete Vibrators

Review 0
TIFON909‐ GEARBOX

ARTICLE DESCRIPTION QUANTITY PRICE

1 5RVL0091 BREATHER VALVE M10x1 1.0000

2 5RVL0092 COUNTERSUNK ALLEN HEAD M8x20 1.0000

3 5RVL0093 BIG COVER 1.0000

4 5RVL0094 BIG COVER PAPER WASHER 1.0000

5 5RVL0095 TAPERED ROLLER BEARING 30207 2.0000

6 5RVL0096 TURBINE 1.0000

7 5RVL0097 WORM‐WHEEL SHAFT 1.0000

8 5RVL0098 BOX 1.0000

9 5RVL0099 TEETH TURBINA 1.0000

11 5RVL0100 "O"RING 60x2,4 2.0000

12 5RVL0101 NO HOLE SIDE COVER 1.0000

13 5RVL0102 INSIDE SIX ANGLE SCREW M6x16 8.0000

14 5RVL0103 OIL BLOCKAGE R3/8‐19 2.0000

15 5RVL0022 GREASE FITTING M10x1x90º 1.0000

16 5RVL0104 CIRCLIP 35x2.4 1.0000

17 5RVL0105 OIL SEAL Ø35xØ54x10 1.0000

18 5RVL0106 THE THROUGH HOLE SIDE COVER 1.0000

19 5RVL0107 OIL SEAL Ø20xØ38x8 1.0000

20 5RVL0108 INSIDE SIX ANGLE SCREW M8x10 1.0000

21 5RVL0109 FLATA KEY 5x35 1.0000

22 5RVL0110 BELT PULLEY HT250 1.0000

23 5RVL0111 FLAT KEY 8x25 1.0000



ARTICLE DESCRIPTION QUANTITY

1 5RVL0091 BREATHER VALVE M10x1 1.0000

2 5RVL0092 COUNTERSUNK ALLEN HEAD M8x20 1.0000

3 5RVL0093 BIG COVER 1.0000

4 5RVL0094 BIG COVER PAPER WASHER 1.0000

5 5RVL0095 TAPERED ROLLER BEARING 30207 2.0000

6 5RVL0096 TURBINE 1.0000

7 5RVL0097 WORM‐WHEEL SHAFT 1.0000

8 5RVL0098 BOX 1.0000

9 5RVL0099 TEETH TURBINA 1.0000

11 5RVL0100 "O"RING 60x2,4 2.0000

12 5RVL0101 NO HOLE SIDE COVER 1.0000

13 5RVL0102 INSIDE SIX ANGLE SCREW M6x16 8.0000

14 5RVL0103 OIL BLOCKAGE R3/8‐19 2.0000

15 5RVL0022 GREASE FITTING M10x1x90º 1.0000

16 5RVL0104 CIRCLIP 35x2.4 1.0000

17 5RVL0105 OIL SEAL Ø35xØ54x10 1.0000

18 5RVL0106 THE THROUGH HOLE SIDE COVER 1.0000

19 5RVL0107 OIL SEAL Ø20xØ38x8 1.0000

20 5RVL0108 INSIDE SIX ANGLE SCREW M8x10 1.0000

21 5RVL0109 FLATA KEY 5x35 1.0000

22 5RVL0110 BELT PULLEY HT250 1.0000

23 5RVL0111 FLAT KEY 8x25 1.0000


